
COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

X‐001 FRONT WHEEL

X‐101 FRONT WHEEL

X‐002 REAR WHEEL

X‐003 REAR LEFT WHEEL HUB

X‐004 REAR RIGHT WHEEL HUB

SPARE PARTS



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐005 SPROCKET

X‐006 FRONT HUB

X‐007 HANDLEBAR

X‐107 HANDLEBAR

X‐008/A REAR TIRE CROSS



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐108/A REAR TIRE MOTARD

X‐009/A FRONT TIRE

X‐109/A FRONT TIRE MOTARD

X‐010 FOOT RESTS

X‐011 REAR SWING ARM



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐012 LOWER FRAME PLATES

X‐112 LOWER FRAME PLATES

X‐113 UPPER FRAME PLATES

X‐014 UPPER SHOCK END

X‐015 SIDE BARS HOLDERS



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐016 FRAME BRACE SET CROSS

X‐116 FRAME BRACE SET MOTARD

X‐017 STEERING HOLDER

X‐018 FRONT BODY MOUNT

X‐019 SWING ARM BEARING CASE



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐021 SWING ARM SHAFT WITH SPACERS

X‐022 SPUR GEAR HOLDER

X‐023/8 8T CHAIN PINION

X‐025/56 SPUR GEAR 56T

X‐026 STEERING ARM 



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐028 SHOCK ABSORBER

X‐029 STEERING ROD KIT

X‐030 FLY WHEEL

X‐031 MECHANICAL GYRO GEARS

X‐032 GYRO HOLDER



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐033 CLUTCH SHOES

X‐034 REAR WHEEL SHAFT WITH SPACERS

X‐035 PLASTIC CRASH BARS

X‐036 STEERING RODS

X‐037 STEERING CONNECTING RODS



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐038 FRONT FORK TUBES

X‐039 FRONT FORK STEMS

X‐040 FRONT FORK LOVER ENDS

X‐041 FRONT FORK SPRING AND BUSHES

X‐141 FRONT FORK SPRING AND BUSHES



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐042 TRIPLES

X‐043 BIKE STAND

X‐044 DRIVER

X‐045 BODY + BODY STICKERS

X‐146 REAR PROTECTION



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐047 SERVO SCREWS

X‐048 CHAIN SET

X‐049 SHOCK ABSORBER LOVER ROD END

X‐050 INSTRUCTION CD

X‐052 2 x BEARINGS 4X9X4



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐053 2 x BEARINGS 6X13X5

X‐054 2 x BEARINGS 5X10X4

X‐055 5 x SPACER 6X1

X‐056 5 X SPACER 5X1

X‐057 2 X  CLUTCH SHOE SPRINGS



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐058 2 X FRONT FORKS SPRINGS MOTARD

X‐158 2 X FRONT FORKS SPRINGS MOTARD

X‐059 4 X STEERING SPRINGS

X‐060 5 X BODY CLIPS

X‐061 10 X  HEX SCREWS M3X6



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐062 10 X HEX SCREWS M3X5

x‐063 10 X HEX SCREWS M3X10 

X‐064 10 X HEX SCREWS M3X25

X‐065 10 X HEX SCREWS M3X30

X‐066 5 X HEX SCREWS M4X35



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐067 6 + 6 X PLASTIC SCREWS

X‐068 10 X GRAINS M3X3

X‐069 5 + 5 GRAINS M4

X‐070 5 + 5 + 5 X WASHERS

X‐071 5 X HEX SCREWS M3X10



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐072 5 X SELF LOCKING NUTS M3

X‐073 5 X SELF LOCKING NUTS M4

X‐074 ROTOR ø4

X‐075 ROTOR ø5

X‐076 ROTOR ø3,17



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐077 2 X FLANGED BEARINGS 4X9X4

X‐078 CRYSTAL SEAT

X‐079 BODY STICKERS

X‐080 BODY

X‐082 SWING ARM SHAFT



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐083 WHEEL SHAFT

X‐102 FRONT FORK INSIDE SPACER

X‐104 NUT M6X45

X‐120 MOTOR MOUNT

X‐121 BRAKE PAD



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐124/13 CLUTCH BELL 13T

X‐127 CLUTCH

X‐128 AIR FILTER

X‐129 EXHAUST PIPE

X‐130 TANK SHELL



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐131 TANK

X‐132 GAS SERVO LINKAGE

X‐133 SILENCER

X‐134 SILENCER SILICON PIPE

X‐135 SILENCER HOLDER

X‐136 STEEL SIDE BARS MOTARD



COD. DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

SPARE PARTS

X‐159 FRONT MOTARD BRACE



CODE
Corresponding Code in the 

ARx540 AA version

X‐303 REAR WHEEL HUBS WITH BEARINGS X‐003 + X‐004

X‐306 FRONT WHEEL HUB WITH BEARINGS X‐006
X‐311 REAR SWING ARM WITH BEARINGS X‐011
X‐317 STEERING HOLDER X‐017 + X‐036

X‐319 SWING ARM BEARING CASE WITH BEARINGS X‐019
X‐326 STEERING ARM + SERVO ARM EXT. X‐026
X‐342 TRIPLES X‐042
x‐386 FRONT FORKS UPPER CAPS X‐085

DESCRIZIONE ‐ DESCRIPTION

SPARE PARTS FOR ARx540 ONLY



CODE DESCRIPTION
ELECTRIC 
CROSS

ELECTRIC 
MOTARD

NITRO 
CROSS

NITRO 
MOTARD

ARX‐75 ESC 75A
ARX‐CARD PROGRAM CARD
ARX‐746 BATTERY PACK 7,4v@6000 MAH
ARX‐1114 BATTERY PACK 11,1V@4000MAH
ARX‐NIMH BATT. PACK 4700mAh@7,2V NiMh
ARX‐4400 BL MOTOR 4400 KV SHAFT ø3,17
ARX‐4400/4 BL MOTOR 4400 KV SHAFT ø4
ARX‐5000 BL MOTOR 5000KV ø3,17 SHAFT
ARX‐5000/4 BL MOTOR 5000 KV SHAFT ø4
ARX‐5900 BL MOTOR 5900 KV ø3,17 SHAFT
ARX‐5900/4 BL MOTOR 5900 KV SHAFT ø4
ARX‐ROTOR4 MOTOR SHAFT ø4
ARX‐6mm PAIR PLUGS GOLD PLATED ø6mm
ARX‐CHARGER BATTERY CHARGER 12v/220v
ARX‐HEX MACHINED HEX SCREWS
PK‐KIT PERFORMANCE KIT 7,4V
PPK‐KIT PERFORMANCE PLUS KIT 11,1V

ARX‐CHARGER BATTERY CHARGER 12v/220v
ARX‐HEX MACHINED HEX SCREW DRIVERS
ARX‐NOVA015 NOVAROSSI 0,15 ENGINE
ARX‐1000 RECEIVER BATTERY NIMH

ADD‐ONS 



CODE CONVERSION KITS

ARX‐NK NITRO CONVERSION KIT W/O ENGINE

COMPONENTS DESCRIPTION

X‐023/8 8T PINION
X‐107 HANDLEBAR
X‐112 LOWER FRAME PLATES
X‐113 UPPER FRAME PLATES
X‐120 MOTOR MOUNT
X‐121 BRAKE PAD
X‐126 STEERING ARM
X‐129 EXHAUST PIPE
X‐130 TANK
X‐131 TANK HOLDER
X‐132 GAS SERVO LINKAGE
X‐133 SILENCER
X‐134 SILENCER SILICON PIPE
X‐135 SILENCER HOLDER

CODE CONVERSION KITS

ARX‐NKARR NITRO CONVERSION KIT WITH ENGINE

COMPONENTS DESCRIPTION

X‐023/8 8T PINION
X‐107 HANDLEBAR
X‐112 LOWER FRAME PLATES
X‐113 UPPER FRAME PLATES
X‐120 MOTOR MOUNT
X‐121 BRAKE PAD
X‐124/13 CLUTCH BELL 13T
X‐126 STEERING ARM
X‐127 CLUTCH
X‐128 AIR FILTER
X‐129 EXHAUST PIPE
X‐130 TANK
X‐131 TANK HOLDER
X‐132 GAS SERVO LINKAGE
X‐133 SILENCER
X‐134 SILENCER SILICON PIPE
X‐135 SILENCER HOLDER
ARX‐NOVA015 NOVAROSSI 0,15 ENGINE



CODE CONVERSION KITS

ARX‐MK MOTARD CONVERSION KIT  

COMPONENTS DESCRIPTION

X‐101 FRONT WHEEL
X‐108/A FRONT TIRE
X‐109/A REAR TIRE
X‐006 FRONT HUB
X‐102 FRONT FORK SPACERS
X‐158 2 X FRONT MOTARD SPRINGS
X‐159 FRONT MOTARD FRAME BRACE
X‐104 GRAIN M6X45
X‐136  STEEL SIDE BARS

CODE CONVERSION KITS

ARX‐CK CROSS CONVERSION KIT  

COMPONENTS DESCRIPTION

X‐001 FRONT WHEEL
X‐008/A FRONT TIRE
X‐009/A REAR TIRE
X‐006 FRONT HUB
X‐058 2 X FRONT CROSS SPRINGS
X‐035 PLASTIC SIDE BARS


	AR RACING _ Spare Parts & Conversion Kits .pdf
	AR RACING _ Spare Parts & Conversion Kits2 .pdf

